PHANTOM 150cc



H & Catalog

: H‘_ﬁrﬁiﬁdl’ﬁ,ﬂl‘ﬁt Front cover assy VAR ERE R A B B

) TE'JXL_%E\DQ Front cover ABRY *er v s e 10~ 15
=, {XFEE L% Speedometer cover assy) sreeeeeereeeeee 16

DY . F7 104 & ik Handlebar 113 ARRRREERTEETERTPRTERTPRTERTRN i
T, i R Bottom of front panel assy ==++xee -+ 18~23
vl Iﬂ*ﬁf;’iﬁi ToO0l bOX sy *+++evereerrermmmnunmnsancans 24
L. AiEE et i Front wheel fender assy ««ceeeveeeeeees 25
I\, BHEK B | PEHR MK Seatassy reeeerereeneeeiaeneinins 26
JU. HEVES SRS B Footboard assy <o+ «eeerreeevee e 27~28
+. BEWH S K Luggage box assy <+ ewe e vreeerins 29
+— . LAWK Left & rihgt protecting plate assy
............................................................... 30 ~33
+ = JERRAT B Tail light assy ««coeoeeeeeeeeeeeeees 34~35
+=. #PIRE L Rear rack assy «+oeeeeeeeeeees 36

U0 . B4 2  Front wheel assy «+--++ s esssseesssseesssnsd]
T1, JGF B A Rear wheel aggy:«««++eeereeereeenenns 38~40
T8, AT ES SR Electrical parts: - e ooreeeeeeees 41 ~42
Fdo. IHIEEM B Cablan s s 43
T\ AUEES S Air-cleaner assy «++eeeeeseeeeeees 44 ~ 45
T BB Steering column assy ««+ o eeeeee s o4
T, I B Fuel tank assy « e eeeeeen oo s 47
—t—. EREMH(0CC) Frame assy =««-v-er 48 ~51
L A E(125CCL 150CC) Frame assy
............................................................... 5965
T =L RS Muffler cor e 56
VY, R FHLI R Engine assy----o-eeeeeeeeeeeeereens 57
T JEHLBSIAR Mirror assy «-eeeeseeeereeeeeeeeneens 58



—. BT Y (Front cover assy): JHHRJEE MAO YAN LIE YING

/L L/

i
/ \ [T 4
7 6 /1 T -
6 7 N
55 Fh s HH AR R/ = ez RMB
No Part No Description in Chinese Description in English Qty USD
010001C I T AR Front cover 1
010002C A HRLT Headlight assy. 1
3 010003C HIREAT KTV GA% . 12V 18W/18W) | Bulb of headlight (TYPE:12V 18W/18W) 2
IR . Bulb of front turn light
S B LT LT kR -
4 010004C T B AT KTV (k% 12V 3W) (TYPE: 12V 3¥) 2
5 GB/T 845 ST4. 8X 12 HHH24T Self-tapping screw ST4.8X12 2
010006C D4, 2R Clip®4.2 4
7 GB/T 845 ST4.8X 16 HHEET Self-tapping screw ST4.8X 16 4




. P4 E B (Front cover, handlebar assy):; JHARZS  MAO YAN LIE YING

AR TR FCHT BE | O | o
No Part No Description in Chinese Description in English Qty USD
1 020001A PR E Front cover, Handlebar 1
2 020002A A FE Protection Cover, Left 1
3 020003A AT Protection Cover, Right 1
4 020004A e AT CRTVEEEHS - 12V 10W) Front turn signal Left(TYPE:12V 10W) 1
5 020005A AT CRTHERHS - 12V 10W) Front turn signal Right (TYPE:12V 10W) 1
6 020006A D4.2 J )y Clip®4.2 2
7 GB/T 845 ST4. 2X 12 BB 24T Self-tapping screw ST4.2X12 4
8 GB/T 845 ST4. 8X 12 H X2 4T Self-tapping screw ST4.8X12 4
9 GB/T 818 |+ [5 SkIRE] M5X25 Screw M5X 25 1

_4.




=. Y FEB LK (Speedometer cover assy): JHIRZEME MAO YAN LIE YING:

® od "

FPg TGS & LR = Hr#& RUB
No Part No Description in Chinese Description in English Qty USD
1 030001A N Speedometer Cover 1
2 030002A INE3 Speedometer 1
3 030003A INE IR RS Speedometer wire assy 1
4 030004A AXCRATAT I GIA% - 12V 1. 7W) Bulb of Speedometer (TYPE:12V 1. 7W) 5
5 030005A NP Flasher 1
6 030006A [IESISESIWIES Light shifting switch 1
7 030007A EAERABIE S Switch of turn signal 1
8 030008A (EESSPIPS Switch of braking light 1
9 030009A FCEEPAPIS Light switch 1
10 030010A 22l SRV BT Al Electric starting up button 1
11 030011A mil W\ ¥ 40 Horn button 1
12 GB/T 845 ST4. 8 X 16 H 4T Self-tapping screw ST4.8X16 3
13 GB/T 845 ST4. 2X 16 H B 24T Self-tapping screw ST4.2X12 7




V4. J7m4te % (Handlebar assy): ZffRAS 8 MAO YAN LIE YING:

Fr5 g5 WA FR B S FR = Wi RUE
No Part No Description in Chinese Description in English Qty USD
1 040001A T AR GEHD Handlebar (ALL) 1
2 040002A Ty i =A%, JEE A B) Handlebar (LIE YING ITI; LIE YING IIB) 1
3 040003A EFE Left grip 1
4 040004A HHEFE Gl T Right grip 1
5 040005A TR [ A House throttle 1
6 GB/T 6187.2 AN LR RE M10 Hexagon nut M10 1
7 040007A J7 AR ) 2 Bushing of handlebar 1
8 GB/T 5789 IS FVE L THIER M10 X 50 Hexagon bolt M10X50 1
9 040009A R 2 R A R Left brake base 1
10 GB/T 5789 INFIT Sk IEHE M6 X 16 Bolt M6X16 1
11 040011A e R 2 E 4 Left brake fixing buckle 1
12 GB/T 5789 F o Sk A AT IE AR M6 X 25 Bolt M6X25 1
13 GB/T 6187.2 INFT SRR BE M6 Nut M6 1
14 040014A e M 2 F i Left brake lever 1




Fi. ATFELSAR (Bottom of front panel assy); JRZE®E MAO

—5

YAN LIE YING;

R EES P LT BE | W |
No Part No Description in Chinese Description in English Qty USD

1 050001A EnlEE Bottom of front panel 1

2 050002A e 1 R B Left side cover 1

3 050003A A 2 e X B Right side cover 1

4 050004A D4, 2k Clip ®4.2 4

5 GB/T 845 ST4. 8 X 12 HIWEET Self-tapping screw ST4.8X 12 4

6 050006A LT Left reflector 1

7 050007A R s Right reflector 1

8 GB/T 6187.2 INFHT SRR EE M5 Nut M5 2




N LEFEEK (Tool box assy): FWHEZEME MAO YAN LIE YING;

2
3<“_\' pY

< 10 !
8 {u
4\. 11
< 5
=6
5 E G5 H AR HEIL AR = s RIB
No Part No Description in Chinese Description in English Qty USD
1 060001A THAM—= Tool box =4X: 1
2 060002A T HAFEH Hook of tool box 1
3 GB/T 845 ST4.8X 25 H B 24T Self-tapping screw ST4.8X25 2
4 060004A D4.2 F Clip®4. 2 4
5 GB/T 5789 N FAVE ZZ R M6 X 20 Hexagon bolt M6X20 2
6 GB/T 5789 INFRVEZATHINERE M6 X 16 Hexagon bolt M6X16 2
7 GB/T 6187.2 INFVE L HIEERE M6 Hexagon nut M6 1
8 GB/T 845 ST4. 2 X 16 HIWEET Self-tapping screw ST4.2X 16 10
9 GB/T 845 ST4. 8 X 16 H W 24T Self-tapping screw ST4.8X 16 2
10 060010A T HARB Lock of tool box 1
11 060011A T HAB R Clip spring 1
12 060012A B SR RS Frame No cover 1




B, BrEVe s (Front wheel fender assy): ZJHEJEEE MAO YAN LIE YING;

o EmY AT T I .
No Part No Description in Chinese Description in English Qty USD
1 070001A ATt A Front wheel fender A 1
2 GB/T 5789 NFHIE RS M6 X 12 Hexagon bolt M6X12 6
3 070003A HREFRL Locked card 1
4 070004A A5 Ye R B Front wheel fender B 1
5 070005A M6 fdi Clip M6 1
6 GB/T 818 T RSk IRET M6 X 12 Screw M6X 12 1
7 070007A RISV S B O & DUAR . JE & FiAR) Front wheel fender assy 1
8 070008A Fe M S5 2% Left reflector 1
9 070009A A F A % Right reflector 1




I\ BB R . FEEE K (Seat assy):

Frs T 5 &Y LA TR S Ytk RIB
No Part No Description in Chinese Description in English Qty USD

1 080001A ¥ B K 2 Rubber floor mat 1

2 080002A 75 S R R B Left rubber mat plug 1

3 080003A AT BN R s Right rubber mat plug 1

4 GB/T 845 ST4. 2 X 16 HIWEET Self-tapping screw ST4.2X 16 4

5 080005A Ji 2 Seat 1

6 080006A AR B Seat pin 1

7 GB/T 5789 INFVE ZTHIERE M6 X 16 Hexagon bolt M6X 16 1

-10 -




fu BB MUK (Footboard assy) : JiRJEME MAO YAN LIE YING;

i -
|
P G5 W SC A FR FEN AT BB & RIE
No Part No Description in Chinese Description in English Qty USD
1 090001A IS JEC AR Footboard 1
2 090002A EHhis Battery cover 1
3 GB/T 845 ST4. 2 X 16 HIIEET Self-tapping screw ST4.2X 16 2
4 090004A Hrhil Plastic plate right 1
5 090005A il gk Plastic plate left 1
6 090006A ZEIEPRIR R Frame fender 1
7 GB/T 5789 INFAVE L THERE M6 X 32 Hexagon bolt M6X 32 2
8 GB/T 5789 INFVE LT IR R M6 X 22 Hexagon bolt M6X22 2
9 GB/T 818 TR L IEET M6X 16 Screw M6X 16 2
10 GB/T 5789 INFVE LT ERE M6X 12 Hexagon bolt M6X12 4
11 GB/T 845 ST4.8X 16 H BHZ4T Self-tapping screw ST4.8X16 14
12 090012A D4, 2 e fr Clip®4. 2 11

11 -




+. B R (Luggage box assy):

R JEE MAO YAN LIE YING;

FF 5 TG 5 HHSL A4 R PR S fir#s RIB
No Part No Description in Chinese Description in English Qty USD
1 100001A BYIFE Luggage box assy —fX:11.7=$1.65 1
2 GB/T 845 ST4. 8 X 16 H BUIBET Self-tapping screw ST4.8X16 5
3 100003A JoE ATl —AX B5. 59=$0. 79 Front shroud 1
4 100004A D4, 2 I Clip®4.2 1
5 100005A JRE BRI N &2 Small cover of front shroud 1
6 100006A BN Cover for luggage box 1
7 GB/T 6187.2 INFRVEZ R RE M6 Hexagon nut M6 2
8 GB/T 5789 INFVE Z TR IS M6 X 16 Hexagon bolt M6X16 2
9 100009A FRAAE P )RR (R T8 =A40) Box plate 1
10 GB/T 5789 N AR A TR RS M6 X 16 (5 & =A%) Hexagon M6X 16 2
11 100011A i BUEBE M6 O 18 =A%) Nut M6 2
12 100012A i AT R P %% G (8 18 AR Small cover of front shroud 1
13 GB/T 845 ST4. 8 X 16 H W 24T Self-tapping screw ST4.8X 16 5
14 100014A JRE H T (55 1 F40) Front shroud 1
15 100015A D4.2 J Clip®4.2 1

_12-




EE%L’FMﬁ'jEE(Left & rihgt protecting plate assy):

IR S MAO YAN LIE YING

@ 12 &_ A \y 6
b 15 © — e S PR \
/ 3/8 12 11\@ @ !""I
—CHh . 15 s 2 5h—l N
13 ’

JF5 g5 WS R FEN AR & i RIB
No Part No Description in Chinese Description in English Qty USD
1 110001A Je 2R Left protecting plate 1
2 110002A AR Right protecting plate 1
3 110003A T 2R AR XU Small plastic plate, left 1
4 110004A A BE AR 18 AR Small plastic plate, right 1
5 110005A Je SR Rear plastic plate 1
6 110006A Ja BT EEER Connecting plate of taillight 1
7 110007A Jai Seat lock 1
8 110008A JiE B A 1] g 22 Seat lock bracket 1
9 110009A Jui A R Clip spring of seat lock 1
10 GB/T 6187.2 EETERE M8 X 16 Nut M8X16 2
11 GB/T 6187.2 EZEEEERE M6 X 12 Nut M8X 16 2
12 110012 A D4.2 FFy Clip®4. 2 8
13 GB/T 845 ST4.8X 16 H BUZ4T Self-tapping screw ST4.8X16 4
14 GB/T 6187.2 VLA TR RE M6 X 16 Nut M6X 16 2
15 GB/T 845 ST4. 2 X 12 [ Buig4T Self-tapping screw ST4.2X12 6

213 -




+ . JGRIT A (Tail light assy): ZhAR%EME MAO YAN LIE YING;

¥ s AR FEL AR B Wi RIB
No Part No Description in Chinese Description in English Qty USD
1 120001A J& ST Tail light assy 1

2 1200024 FEXTXT ¥ (R - 12V 5W/21W) Bulb of tail light (Type:12V 5W/21W) 1

3 120003A JE 6 TR AT AT (R < 12V 10W) ]?‘Tliﬁef’f;e?gw)t”m Light 9

4 120004A Ji FELHEKT AT V8 (RILA: < 12V 3W) Bulb of license light (Type:12V 3W) 1

5 120005A IE e AR B ) Rear reflector 1

6 GB/T 5789 INFVE L ISR M6 X 16 Hexagon bolt M6X 16 4

7 120007A D4, 2 F Clip®4. 2 2

8 GB/T 97.1 P ©eX 18 Washer ®6X 18 2

9 GB/T 6187.2 INFIE B R M5 Hexagon nut M5 2

10 GB/T 97.1 P DEX12 Washer ®6X 12 2

11 120011A INAI TSR B M5 Nut M5 1

_14-




= #W

Zu Rk (Rear rack assy):

FF 5 TG H SR LR B Hr#& -
No Part No Description in Chinese Description in English Qty USD

1 130001A SR Rear rack 1

2 130002A B4 Cover, rear rack 1

3 GB/T 5789 INFRIE L THIEAE M6 X 12 Hexagon bolt M6X12 6

4 GB/T 5789 INFVE LRI RE M6 X 20 Hexagon bolt M6 X 20 2

5 GB/T 5789 FSAE TR RE M8 X 16 Hexagon bolt M8X16 2

-15-




+PU. Bi# &K (Front wheel assy):

. F~—12 '\
1
f .‘l" -‘_‘7
® :! 12
\

FF5 Egm 5 WA TR FESL AR HE & -
No Part No Description in Chinese Description in English Qty USD
. L40001A #MPE (50CC: 3.50X13; 125CC /150CC : | Front wheel (50CC: 3.50X13; 125CC |

3. 50X10) /150CC : 3.50X10)
. GB/T 2983 A (50CC: 130/60-13; 125CC /150CC : | Font tire (50CC: 130/60-13; 125CC )
130/60-13) /150CC : 130/60-13)
3 GB 3900-72-01-1 | SI1™§ Valve stem 1
4 140004A BE D13X D20X20 Bushing® 13X ®20X 20 1
5 140005A Hi#e il M12X 245 Front axle M12X245 1
6 GB/T 6187.2 NFRVE A H SR RE M12 Hexagon nut M12 1
7 140007A FEXRE H=3, P D=58; #FD=220 Brake disk H=3; IN®=58; OUT ®=220 1
8 140008A R IR B 900 Disk control 900 1
9 140009A HFRRAL D Gear of speedometer 1

10 GB/T 5789 INFVEZETHNE R M8 X 25 Hexagon bolt M8X25 2
11 GB/T 5789 INFIVEZETHIERE M6 X 12 Hexagon bolt M6X12 1
12 GB/T 170. 1 N 7S FIERE N8 X 25 Bolt M8X25 3

- 16 -




‘1. 5 R 50CC (Rear wheel assy):

PR EfES AT TCH TR N T
No Part No Description in Chinese Description in English Qty USD
150001A 5 HIEh%E 1890/58 Rear brake pump 1890/58 1
2 150002A Ja S A s Rear brake oil tube hook 1
: -9, ®
3 1500034 SRS (1=3: 4FD=190; 4 d=58) Rear disc brake panel H=3; OUT )
=190; IN ®=58
4 150004A T HIEET (HEAR) Nut 3

S

17 -




+1. 5 R (Rear wheel assy):

I
13_( L9
T

s

—2 —

) 12
. )4 1I6 1'7 Jg 'T = 23 2|3
4 15—l 4 91—
+ i -
WT
5

20

20— Nao 93
A=) s H LA TR FEL AR s kg RUE
No Part No Description in Chinese Description in English Qty USD
| 1500014 JG I E 8% (50CC: 2905 125CC 150CC: | Rear absorber assy (50CC: 290; 125CC )
335) 150CC:  335)
2 GB/T 6187.2 7N FH SR AL M8 X 32 Bolt M8X32 2
3 150003A KEWIERR Connecting plate 1
4 GB/T 5789 7N FEVE ZE TS M10 X 40 Hexagon bolt M10X40 2
5 GB/T 6187.2 INFAVEZZTHERE M10 Hexagon nut M10 2
6 150006A W AD24. 5% 28 Bushing A®24.5X 28 1
7 150007A FEBD24.5X5 Bushing B®24.5X5 1
8 GB/T 6187.2 INFHVE A SRR M16 Hexagon nut M16 1
9 L50009A J5 48 % (50CC: 2. 50X12; 125CC  150CC: | Rear wheel (50CC: 2.50X12; 125CC . .
3. 50X10) 150CC: 3. 50X10)
15 (50CC: 120/70-12; 125CC. 150CC: | Rear tire (50CC: 120/70-12; 125CC.
10 GB/T 2983 130/60-13) 150CC: 130/60-13) !
11 GB 3900-72-01-1 | &K M Valve stem 1

- 18 -




+1. 5 R (Rear wheel assy):

13—("’ il _
T 15 16 1719 |

1|4 12

—re

4

FF 5 TG SR EEZY S Hr#& RIE
No Part No Description in Chinese Description in English Qty USD
12 150012A Pkt 15 Cap of valve stem 1
13 150013A M ZE R Brake shoe 2
14 150014A i P el 5 F 5 Spring, brake shoe 2
15 150015A A ZERE Brake rocker 1
16 150016A M G- A Brake rocker shaft 1
17 1500174 AR [ Ay hr 3 Spring, brake rocker 1
18 150018A A 0 ring 2
19 GB/T 6187.2 N FAVE 22 TR AR M6 X 32 Hexagon bolt M6X32 1
20 150020A Ja# ek Rear wheel fender 1
21 150021A R Right bracket 1
22 150022A FE SR Left bracket 1
23 GB/T 6187.2 N AR A TR M6 X 12 Hexagon bolt M6X12 3

-19-




+5. B2 (Electrical parts):

FF 5 TG H SR LR B Hr#& -
No Part No Description in Chinese Description in English Qty USD
1 160001A 208 28 R Wire assy 1
2 160002A IEARZE “+” cable 1
3 160003A Atk (EERZ) “=7 cable 1
4 1600044 TR 22 (150) Fuse (15A) 2
5 160005A Tl 22 & Fuse box 1
6 160006A JEP & CDI assy 1
7 160007A 4k F ds Relay assy 1
8 160008A =) High voltage wire assy 1
9 160009A RKTFIE (T8 Ignition lock 1
10 160010A ok EHRL Ignition key 2
11 160011A Bjj 5 2% J il Anti-theft controller 1

-20-




+5. B2 (Electrical parts):

FF 5 TG HH LA R EREZY B Hris RMB
No Part No Description in Chinese Description in English Qty USD

12 160012A EERCTNA Horn assy 1

13 160013A falkgs (Bmes) Rectifier assy 1

14 GB/T 5789 FNFRIE L TH B M6 X 12 Hexagon bolt M6X12 1

15 GB/T 5789 INFVE ZTHIERE M6 X 16 Hexagon bolt M6X 16 4

16 GB/T 5789 INAE TSRS M8 X 16 Hexagon bolt M8X16 2

17 GB/T 6187.2 INFRVE LT RERE M6 Hexagon nut M6 1

18 160018A R\ S 48 Horn bracket 1

19 GB/T 818 TR SKURET M5 X 20 Screw M5X 20 1

221 -




+t. EEYZL R (Cables) :

e

FF 5 TG H SR LR 4§ Hrig -
No Part No Description in Chinese Description in English Qty USD
1 170001A JE M2 28 1890+60mm Rear brake cable 1890+60mm 1
N L T0002A T2k K (50CC: L=1733 +100mm; | Throttle cable (50CC: L=1733 +100mm; 1
125CC. 150CC: L=1860+116mm) 125CC. 150CC: L=1860+116mm)
3 170003A B R M 950+25mm Speedometer cable 950+25mm 1

20




+)\. ZPEZS MK 50CC (Air—cleaner assy):

FF 5 iR ] SR EREZY = Hris RIB
No Part No Description in Chinese Description in English Qty USD

1 180001A YA N Air-cleaner cover top 1

2 180002A e A Y Air-filter element 1

3 180003A E R Clip 1

4 GB/T 845 ST4. 8X 16 HHMR4T Self-tapping screw ST4.8X16 2

5 GB/T 845 ST4. 8X 16 H 24T Self-tapping screw ST4.8X 16 4

6 180006A TUER M Air—cleaner cover below 1

7 GB/T 5789 7S AV A TR AR M6 X 25 Hexagon bolt M6X 25 2

_23-




+)\. FPESS MK 125CC 150CC (Air—cleaner assy):

8 Q‘j‘x 11 ﬁ:f)‘7

FFs TG HH LA R FELA R 5 Hirig RIE
No Part No Description in Chinese Description in English Qty USD

1 180001A =uess B Air-cleaner cover top 1

2 180002A ISR T i Air—cleaner cover below 1

3 180003A YA IELS Air-filter element 1

4 180004A 2R e AR Air—-cleaner connecting pipe 1

5 180005A BE KR Clip 1

6 180006A BB /NEH Small clip 1

7 GB/T 845 ST4. 2X 12 H B2 %T Self-tapping screw ST4.2X12 8

8 GB/T 5789 INFAVE LT B M6 X 16 Hexagon bolt M6X16 3

-4 -




+J. B X E K (Steering column assy):

FFs TG H S AL FR EEZY 4§ Hrig RIE
No Part No Description in Chinese Description in English Qty USD
1 190001A B Steering column 1
2 190002A X ©25X40 Washer @ 25X 40 1
3 190103A N Fh K Upper cover bearing race 1
4 190004A I EIEE) 7 Under cover bearing race 1
5 190005A LN Upper cover bearing bowl 1
6 190006A BWER ©4.8 Ball®4. 8 1
7 190007A e Under cover, bearing bowl 1
8 1900084 U S Lock nut 1
9 1900097 BN\ A Nut 1
10 GB/T 5789 JN AV ZE TR A M10 X 40 Hexagon bolt M10X40 4
11 190011A AT E 2% 405450 Front left absorber assy 405+50 1
12 190012A B ER: 405+50 Front right absorber assy 405+50 1

_25-




. VRKimFE R (Fuel tank assy):

9, ‘ T | 9\ 15 =14
= 8 /(_:3
' \ N

’ ‘\1 d
{“*? ¥ 10 | 113 "'/13-‘-/'4
o, \/“ ‘/ 1377
N 2\-@; i - 1 12
L = \14g

¥ TG 5 HHSC AR JEL AR B & RUB
No Part No Description in Chinese Description in English Qty USD

1 200001A Im AR Fuel tank 1
2 200002A FOHAS o Fuel tank cap 1
3 200003A VRIMFE AL 2% Fuel sensor unit 1
4 200004A VMR IS R Plate fuel sensor unit 1
5 200005A TRIMFE A% [ A5 2 B Washer fuel sensor unit 1
6 200006A FEF IR G IO Fuel petcock 1
7 200007A TR UETE 2% 0il filter 1
8 200008A AR R AR Fuel tank plate 1
9 GB/T 5789 INFIVECLTHINERE M8 X 16 Hexagon bolt M8X 16 2
10 200010A JRE B 2R Seat lock bracket 1
11 200011A JiE B R R Seat lock cable 1
12 GB/T 5789 INFRVE LT NE R M6 X 16 Hexagon bolt M6X16 5
13 200013A HERE 08 Clip spring®8 6
14 200014A RS RE ©6 Clip spring®6 2
15 200015A R ©4.5X D8.5 0il pipe®4.5X ®8.5 0. 8m
16 200016A RS 04X DT Gas hose®4X ®7 0. 5m

_26-




b R R 125CC 1500C (Frame assy): AEERZSME MAO YAN LIE YING;

Fre Egm 5 HH SR FE TR M & RIE
No Part No Description in Chinese Description in English Qty USD
1 220001A isp: Frame assy 1
2 220002A IFa S Side stand 1
3 220003A M~ 2853 95 D20 Spring of side stand 95 @20 2
4 220004A 0 =2 2] 7 A Bolt, side stand 1
5 220005A ETIDIRGE S Hanger 1
6 GB/T 5789 INFTE ZETHNEFE M10X 55 Hexagon bolt M10X55 2
7 GB/T 5789 NFIVE L EERE M10X 185 Hexagon bolt M10X 185 1
8 220008A INFRVEZEHMERE M10 Hexagon nut M10 1
9 220009A RSN Buffer of hanger 2
10 220010A F e Center stand 1
11 220011A FEERE 85 @20 Spring of center stand 85 ®20 2

_27-




L ZEBR KB 125CC 150CC (Frame assy):

%

A . R

20< >ZU fl?

JHEERSEE MAO YAN LIE  YING

9
i
;

; 5 141615

It!l.ﬂl!l..ﬂiffA ° ,L
Fre 5 HH SR FE TR M & RIE
No Part No Description in Chinese Description in English Qty USD
12 GB/T 5789 7N FEVE L HNERE M10X 25 Hexagon bolt M10X25 2
13 220013A P EESES Bushing 1
14 220014A e St LN Buffer of center stand 1
15 GB/T 5789 A IR A M6 X 25 Bolt M6X 25 1
16 GB/T 6187.2 INFAVE LR RE M6 Hexagon nut M6 1
17 220017A T IR S e Left bracket, footboard 1
18 220018A 15 S b S 2R Right bracket, footboard 1
19 220019A BWFE AL Bracket, luggage box 1
20 GB/T 5789 INFAVECETHNERE M6 X 12 Hexagon bolt M6X12 6

_28-




“=L HAEARE Muffler)

FF 5 TS H S A4 R WA i Hr#& RIE
No Part No Description in Chinese Description in English Qty USD

1 230001A HE A Muffler 1

2 2300024 MEPAEE R = ] Clip of muffler 2

3 230003A VH A A I A Washer of muffler 2

4 GB/T 5789 INFAVEZ SR M8 X 35 Hexagon bolt M8X35 2

5 GB/T 6187.2 VAV RFRE=ATIL SEIS Hexagon nut M8 2

6 GB/T 5789 INFAVE R M8 X 40 Hexagon bolt M8X40 2

7 GB/T 6187.2 INFAVEZEIHREE M6 Hexagon nut M6 2

-29.




—+PU. kLA (Engine assy)

75 FEhoms AR JEL AR B g RIB
No Part No Description in Chinese Description in English Qty USD
240001A RENHLE K (50CC: 139QMB) Engine assy (500C:139QMB) 1
2400024 RENHLE L (125CC: 152QM1) Engine assy (125CC: 152QMI) 1
240003A REPLEE (150CC: 157QM]) Engine assy (150CC: 157QMJ) 1
4 5400044 fk, W #% (50CC:PD19J;125CC/150CC: | carburetor .

PD24J) (50CC:PD197J;125CC/150CC: PD24J)
5 2400054 N FHEE LB (JEAR)  (50CC:ML0 X | bolt (50CC:M10 X 205;125CC:/150CC: X
205;125CC:/150CC: M10X184) M10X 184)
GB/T 6187. 2 7N VLTS BE ML0 nut M10 1
240007A TRANAREE Second fill air device 1

-30 -




TR EMEAE Mirror

assy) :

Fre s HSC AR BESLFR iGN & RIB
No Part No Description in Chinese Description in English Qty USD

1 250001A Jr JE M BE Left mirror 1

2 GB/T 170. 1 N 7S FIERE N8 X 45 Hex bolt M8X45 2

3 250003A e B Right mirror 1

4 250004A R B KSR H Bolt water proofing rubber 2

231-




